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***For inpatients over age 50 with a non-traumatic (fragility) fracture***

 FORMCHECKBOX 
 Consult _______________________ re: __________________________________________________
Laboratory Investigations

***Perform additional biochemical testing to rule out secondary causes of osteoporosis in 
selected patients, on the basis of the clinical assessment***
If not already done: 

( CBC, Creatinine, Calcium, Phosphate, Albumin, Alkaline Phosphatase, TSH
 FORMCHECKBOX 
 25-Hydroxyvitamin D (Recommended if patient has had 3 months of adequate Vitamin D supplementation)
 FORMCHECKBOX 
 Serum Protein Electrophoresis (Recommended if patient has a vertebral fracture)

Other: ________________________________________________________________
Diagnostics

***See page 3 for bone mineral density indications and consider ordering if not done 

in last 1-3 years or as per provincial guidelines***

 FORMCHECKBOX 
 Outpatient DXA to assess bone mineral density – Reason: fragility fracture. Request copy to be sent to Family MD.
 FORMCHECKBOX 
 X-Ray __________________re: _______________________________
 FORMCHECKBOX 
 Bone Scan __________________ re: _______________________________
Calcium

***Total daily intake of elemental calcium through diet and supplements should be 1200 mg***

 ***Calcium carbonate and citrate contain approximately 500 and 300 mg elemental calcium, respectively***
 FORMCHECKBOX 
 Calcium carbonate ______ mg PO ___________
 FORMCHECKBOX 
 Calcium citrate ______ mg PO ___________
Vitamin D

***Daily supplementation with 800 – 2,000 units of Vitamin D is recommended***
 FORMCHECKBOX 
 Vitamin D 800 units PO daily

 FORMCHECKBOX 
 Vitamin D 1,000 units PO daily

 FORMCHECKBOX 
 Vitamin D 2,000 units PO daily

Osteoporosis Pharmacologic Therapy

***Consider ordering a pharmacologic therapy from the options below 
if appropriate (See pages 3 and 4 for evidence-based algorithms)***
***Pharmacologic therapy should be individualized to enhance adherence to treatment***
Bisphosphonates

 FORMCHECKBOX 
 Alendronate 70 mg PO every week

 FORMCHECKBOX 
 Risedronate 35 mg PO every week           
 FORMCHECKBOX 
 Risedronate 150 mg PO every month

 FORMCHECKBOX 
 Zoledronic Acid 5 mg IV x 1, then Family MD to arrange for review and/or repeat administration in 1 year

      OR  

 FORMCHECKBOX 
 Zoledronic Acid 5 mg IV as outpatient and Family MD to arrange for review and/or repeat administration in 1 year  

Osteoporosis Pharmacologic Therapy Continued...
Biologic Agent

 FORMCHECKBOX 
 Denosumab 60 mg Subcutaneous every 6 months 

Selective Estrogen Receptor Modulator

 FORMCHECKBOX 
 Raloxifene 60 mg PO daily

Bone Formation Stimulating Agent

 FORMCHECKBOX 
 Teriparatide 20 micrograms Subcutaneous daily
Patient Education

(
Provide Osteoporosis Canada’s ‘Living Well with Osteoporosis” booklet AND ‘Drug Treatments’ fact sheet to the patient.  Available at www.osteoporosis.ca.
Communication to Family Physician

***See Associated Document: Family Physician Information Form***
(
Nurse to complete ‘Family Physician Information Form’ and indicate which pharmacologic therapy was ordered and if an outpatient DXA was requested to assess bone mineral density
(
Upon discharge, provide a copy of the completed ‘Family Physician Information Form’ for the patient to provide to the Family Physician

Additional Orders

____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________
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Factors that Warrant Consideration for 

Pharmacological Therapy:

•

Vertebral fracture(s) identified on VFA or 

lateral spine X-ray

•

Individuals older than age 65

•

Individuals with T-score 

≤

-2.5

•

Lumbar spine T-score much lower than 

femoral neck T-score

•

Falling 2 or more times in the past 12 months

•

Other disorders or medications associated 

with osteoporosis, rapid bone loss or fractures

Monitoring by Primary Care Practitioner. Mention bone health issue in referral letter.

High Risk High Risk

Fragility fracture of the hip or spine or more than one 

fragility fracture is automatically High Risk

Other fragility fractures after age 50 years

Encourage basic bone health for all individuals over age 50, including: regular active weight-bearing exercise, 

calcium (diet and supplements) 1,200 mg daily, vitamin D: 800 – 2,000 IU daily, and fall prevention strategies

and INITIAL BMD TESTING

Fracture Risk Assessment (2010 CAROC or Canadian FRAX Tools) Fracture Risk Assessment (2010 CAROC or Canadian FRAX Tools)

Repeat BMD in 

1-3 years and 

reassess risk

Treat or refer for 

treatment

Treat or refer for 

treatment

Moderate Risk

Further Risk Assessment

No 

Additional

Risk Factors
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